
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 5 
[...]
Residuales de Lazy River Improvement District (RN101516193), una planta de tratamiento de 
aguas residuales. La instalación está ubicada en 830 Glen Hollow Drive, en Conroe, Condado 
de Montgomery, Texas 77385. Esta solicitud es para una enmienda menor y renovación para 
descargar flujo promedio anual de 70,000 galones por día de aguas residuales domésticas 
tratadas a través de la ruta de descarga desde el sitio de la planta hacia una zanja 
denominada Trade Center Drive/College Park Ditch, y de ahí al ramal oeste del rio San Jacinto 
en el Segmento No. 1004 de la Cuenca del Rio San Jacinto. 

Se espera que las descargas de la instalación contengan Demanda Bioquímica de Oxigeno 
Carbonoso de cinco días (DBO5), Solidos Suspendidos Totales (SST), Nitrógeno Amoniacal 
(NH3-N), Nitrógeno Nitrato (NO3-N), Nitrógeno Kjeldahl Total (NKT), Sulfato (SO4), Cloruro 
(Cl-), Fosforo Total (P4), pH, Oxígeno Disuelto (O2), Cloruro Residual (Cl2), Escherichia Coli (E. 
Coli), Solidos Disueltos Totales (SDT), Conductividad Eléctrica y Alcalinidad (CaCO3). Las 
aguas residuales domésticas son tratadas por un proceso de lodos activados, y las unidades 
de tratamiento incluyen una rejilla manual, tanques de aireación, clarificadores, digestores 
aeróbicos, una cámara de contacto de cloro y lechos de secado de lodos. 
  



TCEQ-20972 (08/31/2023)  Page 4 of 5 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20972 (08/31/2023)  Page 5 of 5 
Wastewater Individual Permit Application, Plain Language Template 

Example 

Individual Industrial Wastewater Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water 
and serves as an alternate source of boiler make-up water. Water from the Lake Starr 
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to 
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then 
passed through condensers and auxiliary equipment on a once-through basis to cool 
equipment and condense exhaust steam.  

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes 
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and 
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through 
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater, 
blowdown, and backwash water from the service water filter, clarifier, and sand filter are 
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No. 
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is 
generally disposed of off-site. 



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT D 
Technical Report 1.0 

Item 2.c 

SCHEMATIC FLOW DIAGRAMS 



ANGFORDL
NGINEERINGE
NC.I



ANGFORDL
NGINEERINGE
NC.I



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT E 
Technical Report 1.0 

Item 3 

SITE DRAWING 



ANGFORDL
NGINEERINGE
NC.I



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT F 
Technical Report 1.0 

Item 6.f 
 

SOLIDS MANAGEMENT PLAN 



Lazy River Improvement District

Domestic Technical Report 1.0; Item 6.F

Solids Management Plan

Permit Phase Existing/Interim I

Average Flow (mgd) 0.100

Influent Concentration (mg/L) 250

Dimensions and Capacities of Aerobic Digester 2 Units

Digester Length (ft) 16.5

Digester Width (ft) 4.75

Digester (Liquid) Depth (ft) 12.0

Digester Volume (c.f.) 1,881

Digest Volume (gal) 14,072

Note 1:  Assumes 0.35 pounds of dry sludge produced per pound of CBOD5 removed, at average temperature.

Note 2:  Assumes 2.0% solids.

Note 3:  Aeration Basin MLSS operating range of 2,500 mg/L to 3,500 mg/L.

Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow

Pounds BOD5/day Removed 209 156 104 52

Pounds of Dry Sludge Produced per day (see Note 1) 73 55 36 18

Pounds of Wet Sludge Produced per day (see Note 2) 3649 2737 1824 912

Volume of Wet Sludge per day (gal) 438 328 219 109

Removal Schedule (Days) 100% Flow 75% Flow 50% Flow 25% Flow

Days between sludge removal 83 110 165 329

Note 4: Sludge solids will be stabilized in the digesters and transferred to the sludge drying beds. Supernatant will be 

decanted from the digesters and returned to the WWTP headworks. Waste activated sludge is pumped from the clarifiers 

and aeration basins to the digesters. Returned activated sludge is pumped from the digesters to the clarifiers or reareation 

basins. A registered sludge hauler will remove and haul sludge to a permitted sludge treatment facility.



Lazy River Improvement District

Domestic Technical Report 1.0; Item 6.F

Solids Management Plan

Permit Phase Proposed/Final

Average Flow (mgd) 0.070

Influent Concentration (mg/L) 250

Dimensions and Capacities of Aerobic Digester 2 Units

Digester Length (ft) 24

Digester Width (ft) 8.0

Digester (Liquid) Depth (ft) 12.5

Digester Volume (c.f.) 4,800

Digest Volume (gal) 35,909

Note 1:  Assumes 0.35 pounds of dry sludge produced per pound of CBOD5 removed, at average temperature.

Note 2:  Assumes 2.0% solids.

Note 3:  Aeration Basin MLSS operating range of 2,500 mg/L to 3,500 mg/L.

Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow

Pounds BOD5/day Removed 146 109 73 36

Pounds of Dry Sludge Produced per day (see Note 1) 51 38 26 13

Pounds of Wet Sludge Produced per day (see Note 2) 2554 1916 1277 639

Volume of Wet Sludge per day (gal) 306 230 153 77

Removal Schedule (Days) 100% Flow 75% Flow 50% Flow 25% Flow

Days between sludge removal 83 110 165 329

Note 4: Sludge solids will be stabilized in the digesters and transferred to the sludge drying beds. Supernatant will be 

decanted from the digesters and returned to the WWTP headworks. Waste activated sludge is pumped from the clarifiers 

and aeration basins to the digesters. Returned activated sludge is pumped from the digesters to the clarifiers or reareation 

basins. A registered sludge hauler will remove and haul sludge to a permitted sludge treatment facility.



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT G 
Technical Report 1.0 

Item 7 

LABORATORY TESTING RESULTS 























 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

ATTACHMENT H 
Technical Report 1.0 

Item 9.d 
PERMITTED SLUDGE PROCESSING 

FACILITY LETTER 



 
 

Plant:  L a z y  R i v e r                                    1 1 / 1 8 / 2 0 2 4                            
 TCEQ Permit:  

 
To Whom It May Concern: 

  
 

 

Mount Houston Road Municipal Utility District, owner of a Waste Water Treatment 
Plant (Permit #WQ0011154001) located approximately 1.3miles northwest of the 
intersection of State Highway 249 and Veterans Memorial Drive, Houston, Texas, 
and Magna Flow Environmental, owner of the Processing Permit (Permit 
#WQ0005023000) 

 
Magna Flow Environmental and Mount Houston Road Municipal Utility District have 
entered into a contractual agreement, where Magna Flow Environmental (T.C.E.Q. 
Transporter Permit # 21484) will dewater sewage sludge from other waste treatment plants 
at the Mount Houston Road Municipal Utility District treatment plant.  Dewatered Sludge 
will then be disposed of at a T.C.E.Q. permitted disposal site. 
Mount Houston Road Municipal Utility District has the capacity to accept sludge from 
the above mentioned plant. 

 
Magna Flow Environmental agrees to accept and be responsible for the sludge dewatered 
at the plant. We will maintain responsibility for the life of the permit. 

 
 
 
 

 
 
 
 
 
 

 



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT I 
Technical Report 1.1 

Item 4 

DESIGN CALCULATIONS 



0.070 MGD Calcs: Page 1 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

PERMIT PHASE – 0.070 MGD 

 

I. SUMMARY – Re-rating/Amendment 

Per 30 TAC 217.34 (1) (D) – “For a wastewater treatment facility that will not be affected by future 

growth, the design flow for a re-rating or alteration must be calculated using the wastewater 

treatment facility’s average daily flow plus one standard deviation.” 

Based on the available Operator’s Reports for the last 5-years, the average daily flow in the plant has 

been: 0.029 MGD, with a standard deviation of 0.0016 MGD. The mean of the peak daily flows for 

each month in the last five years is 0.048 MGD, with a standard deviation of 0.020 MGD. The mean 

of the peak flows plus one standard deviation equals: 0.068 MGD. Therefore, it is recommended 

that the discharge permit of the plant be amended/re-rated to 0.070 MGD.  

The proposed modification of the WWTP is to convert the old plants into clarifiers; and construct 

new aeration, digester, and chlorine contact chambers to serve the District. The design flow limits 

will be 0.070 MGD for maximum average daily flow, and 200 gpm for the 2-hour peak flow. The rest 

of the design limits will be those stated on the Plant’s current permit. All planned phases of this 

facility will be suspended growth activated sludge process operating in the single step nitrification 

mode. Proposed treatment units include a channel mounted bar screen, two (2) aeration basins, 

two (2) clarifiers, two (2) aerobic digester basins, and one (1) chlorine contact basin.  

II. WASTEWATER TREATMENT PLANT DESIGN 

A. DESIGN CRITERIA 

i. Proposed Effluent Limits: 

From the current TPDES Permit, 

a. CBOD� = 10  mg/l (daily average) 

b. TSS  = 15  mg/l 

c. NH�-N = 3  mg/l 

d. E. Coli = 63  colonies per 100 ml 

e. Cl  =       1.0 – 4.0 mg/l 

f. pH  =       6.0 – 9.0 standard units 

g. DO  ≥ 6 mg/l 



0.070 MGD Calcs: Page 2 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

ii. Process Criteria: The process criteria are taken from 30 TAC §217, Design Criteria for 

Domestic Wastewater Systems. 

a. Maximum Aeration Basin Organic Loading 

(lb  BOD�/day/1,000 ft�)     = 35 

b. Minimum Oxygen Required for BOD� Removal 

(lb  O�/lb BOD�)      = 2.2 

c. Maximum Clarifier Surface Loading at Peak Flow 

(gal/day/ ft�)       = 1,200 

d. Maximum Clarifier Surface Loading at Design Flow 

(gal/day/ ft�)       = 1,000 

e. Minimum Clarifier Detention Time 

(hours)       = 1.8 

f. Maximum Clarifier Weir Loading at Peak Flow 

(gal/day/ft)       = 20,000 

g. Minimum Chlorine Contact Detention Time at Peak Flow 

(minutes)       = 20 

h. Mixing Zones 

Length-to-width ration:     =  40:1 

or, 

G (sec��) (velocity gradient)     ≥ 500 

i. Mean Cell Residence Time in Aerobic Digester 

(days)       = 28* 

j. Minimum Air Required for Digester 

(scfm/1,000 ft�)      = 20 

k. Return Sludge Pumping Range 

(gpd/ ft�)       = 200 – 400 

 

*28-day Solids Retention Time (SRT) instead of 48-day SRT based on the EPA publication “Control of 

Pathogens and Vector Attraction in Sewage Sludge”. 

  



0.070 MGD Calcs: Page 3 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

B. TREATMENT FACILITIES 

i. Permitted Flow. 

a. Average (Design) = 70,000 gpd =  48.6 gpm 

      ≈ 50 gpm 

b. Peak (2-hour) = 200 gpm =  288,800 gpd 

 

ii. Organic Loadings. 

a. BOD� = (0.070 MGD)(8.34 lb/gal)(250 mg/L) = 146 �� � ����
���  

b. TSS  = (0.070 MGD)(8.34 lb/gal)(250 mg/L) = 146 �� �  !!
���  

c.  NH� − N = (0.070 MGD)(8.34 lb/gal)(40 mg/L) = 24 �� � $%&�$
���  

 

iii. Process Equipment. 

a. Screening. The proposed influent channel and manual bar screen have a minimum 

hydraulic capacity of 200 gpm for the 2-hr peak flow.  

b. Aeration Basin. The proposed plant modifications include two (2) aeration basins. 

  Maximum Aeration Basin Organic Loading (Per 30 TAC 217) 

  (lb  BOD�/day/1,000 ft�)    = 35 

i. Total Required Volume (Per 30 TAC 217) 

(0.070 MGD)(8.34
��
' )(250 mg/L)/(35 lb BOD�/1000ft�) = 4,170 ft� 

ii. Total Existing Volume    = 3,010 ft� 

iii. Actual Existing Organic Loading 

(146 lb BOD�/day)/( 3,010 ft�/1,000ft�)  = 48.5 lb-BOD�/ 

        day/1,000 ft� 

iv. Proposed Volume 

(L: 20 ft)(W: 10 ft)(D: 12 ft)(2-units)   = 4,800 ft� 

v. Proposed Organic Loading 

(146 lb BOD�/day)/( 4,800 ft�/1,000ft�)  = 30.4 lb-BOD�/ 

        day/1,000 ft� 

  



0.070 MGD Calcs: Page 4 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

c. Secondary Clarifier. The plant includes two (2) existing 26-foot diameter treatment 

units. Each of these treatment units contains a 16-foot diameter clarifier. The two 

treatment units will be gutted and converted into clarifiers as part of the project.  

i. Clarifier Surface Area 

   Required Surface Area @ Peak Flow 

   (288,800 gpd)/(1,200 gpd/ft�)   = 241 ft� 

 Existing Surface Area 

 (π/4)(16 ft)�(2-units)    = 402 ft� 

 Proposed Surface Area 

 (π/4)(26 ft)�(2-units)    = 1062 ft� 

ii. Maximum Clarifier Surface Loading (30 TAC 217) 

@ Design Flow (gal/day/ ft�)   = 1,000 gpd/ft� 

@ Peak Flow (gal/day/ft�)    = 1,200 gpd/ft� 

Existing Surface Loading 

1. @ Design Flow 

 (70,000 gpd)/(402 ft�)    = 174 gpd/ft� 

2. @ Peak Flow 

 (288,800 gpd)/(402 ft�)    = 719 gpd/ft� 

Proposed Surface Loading 

3. @ Design Flow 

 (70,000 gpd)/(1062 ft�)    = 66 gpd/ft� 

4. @ Peak Flow 

 (288,800 gpd)/(1062 ft�)   = 272 gpd/ft� 

iii. Clarifier Weir Length 

Existing Weir Length 

(π)(16 ft – 2 ft)(2 units)    = 88 ft 

Proposed Weir Length 

(π)(26 ft – 2 ft)(2 units)    = 150 ft 

  



0.070 MGD Calcs: Page 5 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

iv. Maximum Clarifier Weir Loading @ Peak Flow 

(Per 30 TAC 217)     = 20,000 gpd/ft 

Existing Weir Loading @ Peak Flow 

(288,800 gpd)/(88 ft)     = 3,280 gpd/ft 

Proposed Weir Loading @ Peak Flow 

(288,800 gpd)/(150 ft)    = 1,925 gpd/ft 

v. Minimum Clarifier Detention Time @ Peak Flow 

(Per 30 TAC 217)     = 20 minutes 

Existing Hydraulic Detention Time @ Peak Flow 

(402 ft�)(11.6 ft)/(288,800 gpd/24/7.48
0��
12&)  = 2.89 hours 

       = 174 minutes 

Proposed Hydraulic Detention Time @ Peak Flow 

(1062 ft�)(11.6 ft)/(288,800 gpd/24/7.48)  = 7.66 hours 

       = 459 minutes 

 

  



0.070 MGD Calcs: Page 6 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

d. Aerobic Digester. 

The plant’s two treatment units each have an aerobic digester with 970 cubic feet of 

volume. These will be removed, and new digesters are proposed to meet the 

District’s demand.  

Assumptions: 

• One (1) pound of solids produced per pound of BOD� applied;  

• solids are 70% volatile organics;  

• 30% of the volatiles are destroyed during digestion;  
[...]
(Cl-), Fosforo Total (P4), pH, Oxígeno Disuelto (O2), Cloruro Residual (Cl2), Escherichia Coli (E. 
Coli), Solidos Disueltos Totales (SDT), Conductividad Eléctrica y Alcalinidad (CaCO3). Las 
aguas residuales domésticas son tratadas por un proceso de lodos activados, y las unidades 
de tratamiento incluyen una rejilla manual, tanques de aireación, clarificadores, digestores 
aeróbicos, una cámara de contacto de cloro y lechos de secado de lodos. 
  



TCEQ-20972 (08/31/2023)  Page 4 of 5 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20972 (08/31/2023)  Page 5 of 5 
Wastewater Individual Permit Application, Plain Language Template 

Example 

Individual Industrial Wastewater Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water 
and serves as an alternate source of boiler make-up water. Water from the Lake Starr 
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to 
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then 
passed through condensers and auxiliary equipment on a once-through basis to cool 
equipment and condense exhaust steam.  

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes 
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and 
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through 
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater, 
blowdown, and backwash water from the service water filter, clarifier, and sand filter are 
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No. 
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is 
generally disposed of off-site. 



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT D 
Technical Report 1.0 

Item 2.c 

SCHEMATIC FLOW DIAGRAMS 



ANGFORDL
NGINEERINGE
NC.I



ANGFORDL
NGINEERINGE
NC.I



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT E 
Technical Report 1.0 

Item 3 

SITE DRAWING 



ANGFORDL
NGINEERINGE
NC.I



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT F 
Technical Report 1.0 

Item 6.f 
 

SOLIDS MANAGEMENT PLAN 



Lazy River Improvement District

Domestic Technical Report 1.0; Item 6.F

Solids Management Plan

Permit Phase Existing/Interim I

Average Flow (mgd) 0.100

Influent Concentration (mg/L) 250

Dimensions and Capacities of Aerobic Digester 2 Units

Digester Length (ft) 16.5

Digester Width (ft) 4.75

Digester (Liquid) Depth (ft) 12.0

Digester Volume (c.f.) 1,881

Digest Volume (gal) 14,072

Note 1:  Assumes 0.35 pounds of dry sludge produced per pound of CBOD5 removed, at average temperature.

Note 2:  Assumes 2.0% solids.

Note 3:  Aeration Basin MLSS operating range of 2,500 mg/L to 3,500 mg/L.

Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow

Pounds BOD5/day Removed 209 156 104 52

Pounds of Dry Sludge Produced per day (see Note 1) 73 55 36 18

Pounds of Wet Sludge Produced per day (see Note 2) 3649 2737 1824 912

Volume of Wet Sludge per day (gal) 438 328 219 109

Removal Schedule (Days) 100% Flow 75% Flow 50% Flow 25% Flow

Days between sludge removal 83 110 165 329

Note 4: Sludge solids will be stabilized in the digesters and transferred to the sludge drying beds. Supernatant will be 

decanted from the digesters and returned to the WWTP headworks. Waste activated sludge is pumped from the clarifiers 

and aeration basins to the digesters. Returned activated sludge is pumped from the digesters to the clarifiers or reareation 

basins. A registered sludge hauler will remove and haul sludge to a permitted sludge treatment facility.



Lazy River Improvement District

Domestic Technical Report 1.0; Item 6.F

Solids Management Plan

Permit Phase Proposed/Final

Average Flow (mgd) 0.070

Influent Concentration (mg/L) 250

Dimensions and Capacities of Aerobic Digester 2 Units

Digester Length (ft) 24

Digester Width (ft) 8.0

Digester (Liquid) Depth (ft) 12.5

Digester Volume (c.f.) 4,800

Digest Volume (gal) 35,909

Note 1:  Assumes 0.35 pounds of dry sludge produced per pound of CBOD5 removed, at average temperature.

Note 2:  Assumes 2.0% solids.

Note 3:  Aeration Basin MLSS operating range of 2,500 mg/L to 3,500 mg/L.

Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow

Pounds BOD5/day Removed 146 109 73 36

Pounds of Dry Sludge Produced per day (see Note 1) 51 38 26 13

Pounds of Wet Sludge Produced per day (see Note 2) 2554 1916 1277 639

Volume of Wet Sludge per day (gal) 306 230 153 77

Removal Schedule (Days) 100% Flow 75% Flow 50% Flow 25% Flow

Days between sludge removal 83 110 165 329

Note 4: Sludge solids will be stabilized in the digesters and transferred to the sludge drying beds. Supernatant will be 

decanted from the digesters and returned to the WWTP headworks. Waste activated sludge is pumped from the clarifiers 

and aeration basins to the digesters. Returned activated sludge is pumped from the digesters to the clarifiers or reareation 

basins. A registered sludge hauler will remove and haul sludge to a permitted sludge treatment facility.



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT G 
Technical Report 1.0 

Item 7 

LABORATORY TESTING RESULTS 























 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

ATTACHMENT H 
Technical Report 1.0 

Item 9.d 
PERMITTED SLUDGE PROCESSING 

FACILITY LETTER 



 
 

Plant:  L a z y  R i v e r                                    1 1 / 1 8 / 2 0 2 4                            
 TCEQ Permit:  

 
To Whom It May Concern: 

  
 

 

Mount Houston Road Municipal Utility District, owner of a Waste Water Treatment 
Plant (Permit #WQ0011154001) located approximately 1.3miles northwest of the 
intersection of State Highway 249 and Veterans Memorial Drive, Houston, Texas, 
and Magna Flow Environmental, owner of the Processing Permit (Permit 
#WQ0005023000) 

 
Magna Flow Environmental and Mount Houston Road Municipal Utility District have 
entered into a contractual agreement, where Magna Flow Environmental (T.C.E.Q. 
Transporter Permit # 21484) will dewater sewage sludge from other waste treatment plants 
at the Mount Houston Road Municipal Utility District treatment plant.  Dewatered Sludge 
will then be disposed of at a T.C.E.Q. permitted disposal site. 
Mount Houston Road Municipal Utility District has the capacity to accept sludge from 
the above mentioned plant. 

 
Magna Flow Environmental agrees to accept and be responsible for the sludge dewatered 
at the plant. We will maintain responsibility for the life of the permit. 

 
 
 
 

 
 
 
 
 
 

 



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT I 
Technical Report 1.1 

Item 4 

DESIGN CALCULATIONS 



0.070 MGD Calcs: Page 1 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

PERMIT PHASE – 0.070 MGD 

 

I. SUMMARY – Re-rating/Amendment 

Per 30 TAC 217.34 (1) (D) – “For a wastewater treatment facility that will not be affected by future 

growth, the design flow for a re-rating or alteration must be calculated using the wastewater 

treatment facility’s average daily flow plus one standard deviation.” 

Based on the available Operator’s Reports for the last 5-years, the average daily flow in the plant has 

been: 0.029 MGD, with a standard deviation of 0.0016 MGD. The mean of the peak daily flows for 

each month in the last five years is 0.048 MGD, with a standard deviation of 0.020 MGD. The mean 

of the peak flows plus one standard deviation equals: 0.068 MGD. Therefore, it is recommended 

that the discharge permit of the plant be amended/re-rated to 0.070 MGD.  

The proposed modification of the WWTP is to convert the old plants into clarifiers; and construct 

new aeration, digester, and chlorine contact chambers to serve the District. The design flow limits 

will be 0.070 MGD for maximum average daily flow, and 200 gpm for the 2-hour peak flow. The rest 

of the design limits will be those stated on the Plant’s current permit. All planned phases of this 

facility will be suspended growth activated sludge process operating in the single step nitrification 

mode. Proposed treatment units include a channel mounted bar screen, two (2) aeration basins, 

two (2) clarifiers, two (2) aerobic digester basins, and one (1) chlorine contact basin.  

II. WASTEWATER TREATMENT PLANT DESIGN 

A. DESIGN CRITERIA 

i. Proposed Effluent Limits: 

From the current TPDES Permit, 

a. CBOD� = 10  mg/l (daily average) 

b. TSS  = 15  mg/l 

c. NH�-N = 3  mg/l 

d. E. Coli = 63  colonies per 100 ml 

e. Cl  =       1.0 – 4.0 mg/l 

f. pH  =       6.0 – 9.0 standard units 

g. DO  ≥ 6 mg/l 



0.070 MGD Calcs: Page 2 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

ii. Process Criteria: The process criteria are taken from 30 TAC §217, Design Criteria for 

Domestic Wastewater Systems. 

a. Maximum Aeration Basin Organic Loading 

(lb  BOD�/day/1,000 ft�)     = 35 

b. Minimum Oxygen Required for BOD� Removal 

(lb  O�/lb BOD�)      = 2.2 

c. Maximum Clarifier Surface Loading at Peak Flow 

(gal/day/ ft�)       = 1,200 

d. Maximum Clarifier Surface Loading at Design Flow 

(gal/day/ ft�)       = 1,000 

e. Minimum Clarifier Detention Time 

(hours)       = 1.8 

f. Maximum Clarifier Weir Loading at Peak Flow 

(gal/day/ft)       = 20,000 

g. Minimum Chlorine Contact Detention Time at Peak Flow 

(minutes)       = 20 

h. Mixing Zones 

Length-to-width ration:     =  40:1 

or, 

G (sec��) (velocity gradient)     ≥ 500 

i. Mean Cell Residence Time in Aerobic Digester 

(days)       = 28* 

j. Minimum Air Required for Digester 

(scfm/1,000 ft�)      = 20 

k. Return Sludge Pumping Range 

(gpd/ ft�)       = 200 – 400 

 

*28-day Solids Retention Time (SRT) instead of 48-day SRT based on the EPA publication “Control of 

Pathogens and Vector Attraction in Sewage Sludge”. 

  



0.070 MGD Calcs: Page 3 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

B. TREATMENT FACILITIES 

i. Permitted Flow. 

a. Average (Design) = 70,000 gpd =  48.6 gpm 

      ≈ 50 gpm 

b. Peak (2-hour) = 200 gpm =  288,800 gpd 

 

ii. Organic Loadings. 

a. BOD� = (0.070 MGD)(8.34 lb/gal)(250 mg/L) = 146 �� � ����
���  

b. TSS  = (0.070 MGD)(8.34 lb/gal)(250 mg/L) = 146 �� �  !!
���  

c.  NH� − N = (0.070 MGD)(8.34 lb/gal)(40 mg/L) = 24 �� � $%&�$
���  

 

iii. Process Equipment. 

a. Screening. The proposed influent channel and manual bar screen have a minimum 

hydraulic capacity of 200 gpm for the 2-hr peak flow.  

b. Aeration Basin. The proposed plant modifications include two (2) aeration basins. 

  Maximum Aeration Basin Organic Loading (Per 30 TAC 217) 

  (lb  BOD�/day/1,000 ft�)    = 35 

i. Total Required Volume (Per 30 TAC 217) 

(0.070 MGD)(8.34
��
' )(250 mg/L)/(35 lb BOD�/1000ft�) = 4,170 ft� 

ii. Total Existing Volume    = 3,010 ft� 

iii. Actual Existing Organic Loading 

(146 lb BOD�/day)/( 3,010 ft�/1,000ft�)  = 48.5 lb-BOD�/ 

        day/1,000 ft� 

iv. Proposed Volume 

(L: 20 ft)(W: 10 ft)(D: 12 ft)(2-units)   = 4,800 ft� 

v. Proposed Organic Loading 

(146 lb BOD�/day)/( 4,800 ft�/1,000ft�)  = 30.4 lb-BOD�/ 

        day/1,000 ft� 

  



0.070 MGD Calcs: Page 4 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

c. Secondary Clarifier. The plant includes two (2) existing 26-foot diameter treatment 

units. Each of these treatment units contains a 16-foot diameter clarifier. The two 

treatment units will be gutted and converted into clarifiers as part of the project.  

i. Clarifier Surface Area 

   Required Surface Area @ Peak Flow 

   (288,800 gpd)/(1,200 gpd/ft�)   = 241 ft� 

 Existing Surface Area 

 (π/4)(16 ft)�(2-units)    = 402 ft� 

 Proposed Surface Area 

 (π/4)(26 ft)�(2-units)    = 1062 ft� 

ii. Maximum Clarifier Surface Loading (30 TAC 217) 

@ Design Flow (gal/day/ ft�)   = 1,000 gpd/ft� 

@ Peak Flow (gal/day/ft�)    = 1,200 gpd/ft� 

Existing Surface Loading 

1. @ Design Flow 

 (70,000 gpd)/(402 ft�)    = 174 gpd/ft� 

2. @ Peak Flow 

 (288,800 gpd)/(402 ft�)    = 719 gpd/ft� 

Proposed Surface Loading 

3. @ Design Flow 

 (70,000 gpd)/(1062 ft�)    = 66 gpd/ft� 

4. @ Peak Flow 

 (288,800 gpd)/(1062 ft�)   = 272 gpd/ft� 

iii. Clarifier Weir Length 

Existing Weir Length 

(π)(16 ft – 2 ft)(2 units)    = 88 ft 

Proposed Weir Length 

(π)(26 ft – 2 ft)(2 units)    = 150 ft 

  



0.070 MGD Calcs: Page 5 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

iv. Maximum Clarifier Weir Loading @ Peak Flow 

(Per 30 TAC 217)     = 20,000 gpd/ft 

Existing Weir Loading @ Peak Flow 

(288,800 gpd)/(88 ft)     = 3,280 gpd/ft 

Proposed Weir Loading @ Peak Flow 

(288,800 gpd)/(150 ft)    = 1,925 gpd/ft 

v. Minimum Clarifier Detention Time @ Peak Flow 

(Per 30 TAC 217)     = 20 minutes 

Existing Hydraulic Detention Time @ Peak Flow 

(402 ft�)(11.6 ft)/(288,800 gpd/24/7.48
0��
12&)  = 2.89 hours 

       = 174 minutes 

Proposed Hydraulic Detention Time @ Peak Flow 

(1062 ft�)(11.6 ft)/(288,800 gpd/24/7.48)  = 7.66 hours 

       = 459 minutes 

 

  



0.070 MGD Calcs: Page 6 of 9 
 

O:\Current Projects\327_Lazy River ID\327-004-102 2021 TWDB Funding Application\TWDB Application\27 - Preliminary Engineering Feasibility Report (PEFR)\Exhibits\Exhibit F - Calcs 2022-11-11 (0.070 MGD).docx 

d. Aerobic Digester. 

The plant’s two treatment units each have an aerobic digester with 970 cubic feet of 

volume. These will be removed, and new digesters are proposed to meet the 

District’s demand.  

Assumptions: 

• One (1) pound of solids produced per pound of BOD� applied;  

• solids are 70% volatile organics;  

• 30% of the volatiles are destroyed during digestion;  

• 15,000 mg/l MLSS concentration exists in the digester on average. 

 

i. Digester Sizing 

1. Solids Production 

(146 lb BOD�/day)/(lb solids/ lb BOD�) = 146 lb solids/day 

2. Digested Solids Production 

(146 lb solids/day)(1 – (0.30)(0.70))  = 116 lb solids/day 

3. Average Solids in Digester 

(146 lb solids/day + 116 lb solids/day)/2 = 131 lb solids/day 

4. Total Solids in Digester for 28-day SRT1 

(131 lb solids/day)(28 days)   = 3,668 lb solids 

5. Required Volume2 

(�,334 �� 56�7�5)(�89:;,<
=< )

(4.�? @A<
;B@,<)(C.?4;B@,<

DE& )(��,888:;,<
=,< F'!!)  = 3,920 ft� 

Existing Total Volume    

(79.24 ft�)(12.25 ft)(2-units)   = 1,942 ft� 

Proposed Volume of Basins 

(24 ft)(8 ft)(12.5 ft)(2-units)   = 4,800 ft� 

 

  

 
1 28-day Solids Retention Time (SRT) utilized instead of 48-day SRT for use of a two-stage digester per EPA 